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Assembly Instruction

SKU CODE : WF326472 / WF326473 / WF326474
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Assembly Instruction
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Assembly Instruction

Part List (WF326472)

1 2

3

X 1 X 1

X 1

23

X 3

Side Panel Left Side Panel Right

Center Panel Back Panel
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X 1 X 1

X 1
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Assembly Instruction

Part List (WF326473)

17

X 1

Door Panel Left Big

Door Panel Right Small

Door Panel Right Big

Drawer Front No1

18

X 2

Drawer Front No2 No3
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X 2
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X 1

21
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X 3

Drawer Bottom Panel

Top Panel Bottom Panel

Back Support Panel Top Support Panel Small

Drawer Back Panel Back Panel Small

Adjust Panel

Bottom Support Panel Top Support Panel Big
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X 1
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X 1

Partition Panel Small - Up Partition Panel Big
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X 1

16

X 1

Drawer Side Panel Left
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X 3

Partition Panel Small - Down

Drawer Side Panel Right
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Assembly Instruction

Part List (WF326474)
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A 56Pcs8x25mm Dowel (Wood)

No. SHAPE DESCRIPTION

Qty.

M3.5x16mm Screw

M4x45mm Screw

 2PcsV Bracket

Handle OS 128mm

17PcsM4x28mm Screw

Shelf Support

50Pcs6/8 Power Pin

  1PcAluminium Pipe(765mm)

19PcsSticker

88Pcs

44Pcs

 8PcsHinges 2/8

C

D

F

G

H

I

J

L

Q

R

 1PcDrawer Lock Support H10.9N

Drawer LockM

a  2PcsMounting Bracket

No. SHAPE DESCRIPTION

Qty.

  1PcTP 6# x 5/8'' Screwb

c

d

TP 8# x 2'' Screw

Restraint Strap

  1Pc

  1Pc

Hardware List (WF326474)

Anti Tipping Hardware (WF326474)

M3.5x12mm Screw 18PcsE

 2Pcs

 6Pcs

 4Pcs

15mm Myfix Minifix 6SetsB

 6Pcs5/8 Nail With PinK

Drawer Slide (350mm) 3SetsO

 2PcsFurniture BoltP



Flat Shaped - Left

"L" Shaped - Left

Flat Shaped - Right

"L" Shaped - Right
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Assembly Instruction

Left Drawer Silde (O)

Right Drawer Silde (O)



Assembly Instruction

Step 1
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A 56Pcs8x25mm Dowel (Wood)
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Assembly Instruction
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Step 3Step 2

Step 4

B  6PcsMyfix C  2Pcs
M3.5x16mm Screw

N  1PcDrawer Lock Support H10.9

E 18PcsM3.5x12mm Screw

O  3PcsDrawer Slide 350mm - R

O  3PcsDrawer Slide 350mm - L
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Assembly Instruction

Step 5

Step 7

Step 6

C  4PcsM3.5x16mm Screw

F  2PcsV Bracket

D  7PcsM4x45mm Screw
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D  4PcsM4x45mm Screw
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Step 9

Step 8

Assembly Instruction
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D  2PcsM4x45mm Screw
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Step 10

Step 11

Assembly Instruction

12

D  8PcsM4x45mm Screw R  8PcsSticker
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M4x45mm Screw R 11Pcs
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Step 12

Step 13

Assembly Instruction

13

L 50Pcs
6/8 Power Pin
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D  6PcsM4x45mm Screw
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Step 14

Step 15

Assembly Instruction
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K  6Pcs5/8 Nail With Pin
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 I  5Pcs
M4x28mm Screw
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Step 16

Assembly Instruction

15

Q  1PcAluminium Pipe 765mm
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Step 17

Assembly Instruction
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G  4PcsShelf Support
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Step 18
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C 12PcsM3.5x16mm Screw J  2PcsHinges 2/8

Step 19

Assembly Instruction
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H   1PcHandle OS 128mm  I  2PcsM4x28mm Screw

Step 20

Assembly Instruction
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Step 21

Assembly Instruction

20

C 18PcsM3.5x16mm Screw J  3PcsHinges 2/8
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Step 22

Assembly Instruction
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H   1PcHandle OS 128mm  I  2PcsM4x28mm Screw
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Step 23

Assembly Instruction

22

C  4PcsM3.5x16mm Screw M   1PcDrawer Lock
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Step 24

Assembly Instruction
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C 18PcsM3.5x16mm Screw J  3PcsHinges 2/8
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Step 25

Assembly Instruction
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H   1PcHandle OS 128mm  I  2PcsM4x28mm Screw

11

11

1

3

2

4

14

15

I

H

12

5

13



Step 26

Assembly Instruction
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C  8PcsM3.5x16mm Screw P  2PcsFurniture Bolt
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Step 27 Step 28

Step 30Step 29

D  3PcsM4x45mm Screw

D

D

B  2PcsMinifix
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B  2PcsMinifix

H   1Pc
Handle OS 128mm

 I  2PcsM4x28mm Screw
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Step 31 Step 32

Step 34Step 33
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Step 35 Step 36

Step 38Step 37

C

M

C  3Pcs
M3.5x16mm Screw

O   1PcDrawer Slide 350mm - R
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C  4PcsM3.5x16mm Screw

  1PcDrawer LockM

C  3PcsM3.5x16mm Screw

O   1PcDrawer Slide 350mm - L
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C  3PcsM3.5x16mm Screw
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Assembly Instruction
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Step 39

C  3PcsM3.5x16mm Screw

O   1PcDrawer Slide 350mm - R
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Step 41

C  3PcsM3.5x16mm Screw

O   1PcDrawer Slide 350mm - L
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M3.5x16mm Screw O   1Pc

Drawer Slide 350mm - R
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Step 42
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